

# TAIWAN PAIHO LIMITED

## Testing Report

Item	16#-2 White Magic Hook	Specifications	20mm*3500m			
Client		Production Date	2020. 9. 14			
Batch No.	SEORD039980	Quantity	792 Rolls			
No.	Inspection Item	Unit	Test Datum	Results		
1	appearance	---	Tidy 、 Clean 、 No deformation for paper core.	OK	OK	OK
2	joint	---	Joint should connect with black tape.	OK	OK	OK
3	width	mm	$20 \pm 2.0$	20	20	20
	length	m	$\pm 2$	3500	3500	3500
4	weight	g/m <sup>2</sup>	$90 \pm 10.0$	90	90	90
5	viscous force	N/25mm	$\geq 35$	44	43	41
6	Wetting tension	Dyne	$\geq 32$	34	33	34
7	Fluoresce	---	No fluorescence reaction.	OK	OK	OK
Judgement of the Test Results:				Inspector	黄 丽	
				Auditor	李卫峰	
				Inspection Date:	2020. 9. 14	